FHEEERE
PARTS BOOK



H 3¢/CONTENTS

A 1. *}’L’TZI:%B%\ / Machlne body..........................................1
A2 . *J-erzig%lzﬁj\ / Machlne body..........................................5

A3 . #EIFREEE / Auxiliary plate mechanism.............................. 7
B. L. £FF3E 1 Upper shaft and needle bar machanis -+ 9

C 1. PERIEEE | Feed MEChaNiSM «+eeeevrerrseseesreenmessianneennna]]
C 2. PERIEEE [ Feed MEChANISM +oreerrrsresseesseermrsisnneneneennn]§
C 3. JHIEE/Clamp mechanism «+seseesesseeereseseseersuesesesenien]
D 1. K% E / Work clamp lifter mechanism ««-«ssseseeeeeeeeee2]
D 2. %K% E / Work clamp lifter mechanism --«+ssseeeeeeeeeeee25
. FHIEEE / Lower shaft MeChanism «e-eeseeseesssssssmmemmeneenead]
O BEVRVEWSEE / Lubrication........ooooiiiiiiiii 29
. ?gﬂ%%ﬁ /Threading mechaniSm  eceeseeeceessscccscscceccceaaly
. B35 E 1 Bobbin winder mechanism «eeeeeeseseseneaeeaieienani3s
. VI3 E [ Thread trimmer mechanism  «eeeeeeeeeeseeseneeneene3y
. FIZ3EE [ Thread wiper mechanis — «eseeesssesessssesineenid]
. FAERAE'E [ Tension release mechanism «eeeeeeeeeeeeeeeeenneaad3

. %E%E /Alr pressure mechanism...... teseescittittiscincneesgl

™

HLAEB AL %S E / Power supply equipment mechanism — ««««eee 47
. OkAEE [Motorme chanism «eeeeeeeseeseescescestantasianiennanagQ
. BEBR % &/ Foot switch pedal mechanism — «sseeeeeeceeceeeeeni5]
U. H#ZF3EE / ELectric Control Panel.............................. 53
Z . BHE | ACCESSOrigs - =srereereerrrenaetatenttiieinieiiiiieannnienanss

W 4. [EEEE L)/ Attachment set(Option parts) ............... 57
Ga. LHHE—YR / Gaugeparts list ..........ocooeiviiiiiinneinn. 59

- n £ U0 "R <9 T @ 1



A1 . HL{kEB4 / Machine body




Al. HUEERSr/Machine body

Fs H5 SEH45 - HE .
No. Part. No. Ref. No. FHFAAE NAME OF PARTS Amt. wiE
1 41722001 SA4596001 [#5)% %E20-15 RUBBER CAP 20-15 1
2 41722003 104821001 |#5 )% FE10.5 RUBBER CAP 10.5 2
3 41722009 S20164001 [#3)% ZE13 RUBBER CAP 13 1
4 41722009 S20164001 [#3)% ZE13 RUBBER CAP 13 1
5 41222006 104450101 |15 )% JE8 RUBBER CAP 8 2
6 41222002 117936001 |15 )% 3£9. 4 RUBBER CAP 9.4 1
7 41722007 S44010001 |[#3 )7 9E11.5 RUBBER CAP 11.5 2
8 41722301 150592001 |#% 7 3E16 RUBBER CAP 16 1
9 41722004 104449001 |#% )7 3£15.5 RUBBER CAP 15.5 1
10 41722302 SA8548101 [JECHR i BED COVER 1
11 301381 SA4600001 |TitR FACE PLATE 1
11 30337001 T b 1
12 41722004 104449001 |#% )% 3€15.5 RUBBER CAP 15.5 1
13 41712003 SA4601001 |TAR 74 F-PLATE PACKING 1
14 S04038 062061016 [#24TM6 X 10 SCREW PAN M6 X 10 3
15 301383 SA4603101 [ KHERR 5 SHUTTLE RACE COVER 1
16 41712005 SA6272001 [ KHEMR 55 D SHUTTLE RACE COVER HOOK D 1
17 S02031 004300513 [#24TM3 X 5 SCREW, FLAT M3 X5 2
18 41712006 SA3264001 |#x 42 R NUT PLATE 1
19 | 4171220200 | SA6207001 |#%%E HINGE 1
20 S04075 062300506  [WZ4TM3 X5 SCREW PAN M3X5 4
21 N01013 021300103 [#ZEEM3 NUT , 1 M3 2
22 311384 SA3200101 [BRERATBA Y =2 THREAD TAKE-UP COVER 1
23 S04079 062401006 [#2£TM4 X 10 SCREW PAN M4X 10 1
24 41712008 SA4604001 |6 & ik STEPPING COVER 1
25 417530012 | SA3306001 |PxiZ4]7-3 SHOULDER SCREW , 7-3 1
26 41728020 120265002 |7 55 H SPRING WASHER 1
27 41728035 S07350002 |« WASHER PLAIN 1
28 41711005 $36475000 [#2%TM5 SCREW, M5 1
29 41712009 SA8679001 [#'1E 7% FINGER GUARD 1
30 41728025 025350332 [P EL3. 5 WASHER PLAIN L3.5 2
31 41722303 SA8670001 [y 7E #& CUSHION 4
32 41708301 SA8680001 |[##& SPACER 8
33 417530301 | 0A5402005 |WZ44 (iii HB8)) M4 X 20DB_[SCREW PAN (S/P WASHER) M4 X 20 8
34 41722304 SA8880001 [Bf EAG T 34 RUBBER CUSHION 1
35 41708301 SA8680001 [#&#& SPACER 2
36 417530301 | 0A5402005 |WZ44 (iii H4[)) M4 X 20DB_[SCREW PAN (S/P WASHER) M4 X 20 2
37 | 4171230100 | SA8549001 |3k #4F SUPPORT LEVER 1
38 41702301 SA8550001 [ Sk 3 7 33 AT il SUPPORT LEVER SHAFT 1
39 S10019 012060636 [1Z£TM6 X 6 SET SCREW SOCKET (FT)M6 X 6 1
40 41727301 SA8551001 |35 TOSHON SPRING 1
41 41712303 SA8552001 |ty £k 0IL PAN 1
42 417530025 | 0A5401006 |42k (7 # &) M4 X 10DB |SCREW PAN(S/P WASHER) M4 X 10 4
43 41711316 SA8553001 [Hhik MOTOR COVER 1
44 S04031 062061616 [#Z#2M6 X 16 SCREW PAN M6X 16 2
45 301748 SA8816001 |[J& i 41t REAR COVER ASSY 1
45 41722317 o i R AT A CUSHION A 2
45 41722318 JG T IS B CUSHION B 2
46 417530025 | 0A5401006 |iEks: Ciiy #4F8) M4 X 10DB_|SCREW PAN (S/P_WASHER) M4 X 10 16
47 301749 SA8555001 |[J& iFR HEAR COVER FR 1
48 417530025 | 0A5401006 |hElks: Ciiy #4F8) M4 X 10DB_|SCREW PAN(S/P_WASHER) M4 X 10 3
49 301751 SA8556001 [J& #FL HEAR COVER FL 1
50 4175830025 | 0A5401006 |42 % Gy H &) M4 X 10DB |SCREW PAN(S/P WASHER) M4 X 10 3
51 301750 SA8557001 [HikzE (X) X MOTOR COVER 1




A1 . HL{kEB 4 / Machine body




Al HUEE > /Machine body

52 417530025 | 0A5401006 |2k G ) M4 X 10DB |SCREW PAN(S/P WASHER) M4 X 10 4
53 400998 SA8559001 £ B kbR AUXTLIARY PLATE 1
54 417515003 | SA8560001 [#24TM4 X 12 SCREW M4 X 12 18
55 41722010 SA4677101 |%PEIAR ZE i AUXILTARY PLATE CUSHION 12
56 407N01002 | 021400206 | [F SkEL£EM4 NUT 2 M4 18
57 41712023 SA4676101 [#BAR S 22 AUXILTARY PLATE BRACKET 2
58 41712309 SA8561001 | %Pk % 4L AUXILIARY PLATE BRACKET L 1
59 41712310 SA8562001 |#hBlHR 7 2R AUXILIARY PLATE BRACKET R 1
60 41712311 SA8563001 | %MBliHR <7 M AUXILTARY PLATE BRACKET M 1
61 417530302 | S55481001 |WZ44% G M) M4X 12  [SCREW PAN(S/P WASHER) M4 X 12 2
62 41712312 SA8564001 | #MhAR SZ %48 AUXTLIARY PLATE BRACKET B 2
63 41722305 SA8672001 | #hBhHR B g 4B AUXTLTARY PLATE CUSHION B 2
64 41722306 SA8879001 [i%& K 21540 TRIMS 1540 1
64 504078 062400816 [#2kEM4 X 8 SCREW PAN M4 X8 4
65 417530037 | S42446001 [WZ44M6 X 14 BOLT SOCKET (S/P WASHER) M4 X 12 14
69 41708306 SA8680001 |%54D SPACER D 1
70 S05119 018402036 [#Z#4:M4 X 20 BOLT SOCKET M4 X 20 1
71 41728004 SA4302001 | % WASHER 2
72 417530302 | S55481001 |WZ4% G M) M4AX 12 [SCREW PAN(S/P WASHER) M4 X 12 2




A2 . ¥1{kEB4Y / Machine body

-

AV

) \ ] )
u uuwlw\ o c 0




A2. NUEER4r/Machine body

Fs Hs %45 - BE "

No. Part. No. Ref. No. S NAME OF PARTS Amt. wiE

41702302 SA8668001 |k &R Bk HINGE SHAFT 2
2 $10019 012060636 [MZ4]M6 X 6 SET SCREW SOCKET (FT) M6X6 2
3 4171231400 | SA8665001 |3k 2H 44 OIL PAN ASSY 1
5 41722307 SA8667001 [#)ihE RUBBER BUSH 2
6 41701301 SA8669001 | Bl i 3 48 HINGE HOLDER 2
7 S05125 018087036 [HZHFEMS X 70 BOLT SOCKET M8 X 70 4
9 41728030 213650001 [#4FE2.3X8.5X38  [WASHER 2.3X8.5X38ST 4
10 41702301 SA8550001 [k 7 45 4T 4k SUPPORT LEVER SHAFT 1
11 S10019 012060636 [HZ%]M6 X 6 ST SCREW SOCKET (FT) M6X6 2
12 41701302 SAS671001 |3 7 #% SUPPORT LEVER BASE 1
13 S05125 018087036 [#Z#M8 X 70 BOLT SOCKET M8X70 2
14 41228005 028080246 |15 3 [ 2-8 WASHER SPRING 2-8 2
15 41728030 213650001 [#4FE2. 3X8.5X38  [WASHER 2.3X8.5X38ST 2
16 41712315 SA8673001 |yajE 28 1. HOLDER ABSORBER L 1
17 41712316 SA8674001 |y fE 28 ¥ J¥R HOLDER ABSORBER R 1
18 S05126 SA3387001 [#EFEM6 X 75 BOLT, SOCKET M6 X 75 4
19 41728030 213650001 [#4pE2. 3X8.5X38  [WASHER 2.3X8.5X38ST 4
20 W02009 028080246 |53 ] 2-6 WASHER SPRING 2-6 2
21 N01021 021060106 |42 F}M6 NUT ,1 M6 4
22 41703027 SA5251001 [#4p] SPACER 1
23 S05117 018064031 [#Z#M6 X 40 BOLT SOCKET M6 X 40 1
24 N01021 021060106 [#ZF}M6 NUT ,1 M6 1
25 41702023 SA4847001 |#hU SHAFT U 1
26 $10019 012060636 [H24]M6 X 6 SET SCREW SOCKET (FT) M6 X6 1
27 41702024 S17974101 |%hD SHAFT D 1
28 41703028 S17975100 |$#%EGS SHAFT COLLAR GAS 2
29 41728018 025080132 |#JE[S8 WASHER PLAIN S8 2
30 H05031 048060342 |$4E|E6 RETAINING RING E6 2
31 41730301 SA8675001 [JRjE 2% SHOCK ABSORBER GAS 1
32 41711066 114486002 &A% OILER 1
32 41711006 154467001 |k i [n] e a7 55 DUST OILER 1
32 S04082 BEETM3 X 6 SCREW PAN M3 X6 2
32 N01013 021300103 [#ZREM3 NUT ,1 M3 2




A3 . #MENHRZESE / Auxiliary plate mechanism




A3. #pBhtR3EEE /Auxiliary plate mechanism

5 H5 >EMHS - HE -
No. Part. No. Ref. No. TR NAME OF PARTS Amt. it
1 41712951 41712944 [ EFARAMEhARA AUXILIARY PLATE A 2
2 417S15008 | SA3538001 |[#24TM4 X8 SCREW M4 X8 2
3 41712512 401606 | #MI/MR SMALL AUXILIARY PLATE 1
4 417515003 | $23849001 |#Z4TM4X 12 SCREW M4 X 12 56
5 41722305 | SA8672001 |#MIHR =B AUXILIARY PLATE CUSHION B 2
6 41712312 | SA8564001 |[¥MIAR 7 4B AUXILTARY PLATE BRACKET B 2
7 417530037 | S42446001 |[HEFEM6 X 14 BOLT SOCKET M6X 14 6
8 407N01002 | 021400206 | [ 452 BEM4 NUT 2 M4 6
9 41722010 | SA4677101 |[#hEhtRZEnp AUXILIARY PLATE CUSHION 56
10 41712023 | SA4676101 |#PBhk Sz 48 AUXILIARY PLATE BRACKET 2
11 407N01002 | 021400206 | [ 8142 £EM4 NUT 2 M4 2
12 | 417530037 | S42446001 |BZFeM6X 14 BOLT SOCKET M6 X 14 8
13 401765 41712547 |fEh 4% SUPPORT STRIP 2
14 | 417530034 | S55482001 |WZ#e (A53pE) M4X 14  |BOLT SOCKET (S/P WASHER) M4 X 14 8
15 401766 41712548 |J5 ¥4 SUPPORT STRIP 1
16 | 417530304 | S47269001 [W&Fp CH7#pE) M6X20  |BOLT SOCKET (S/P WASHER) M6X 20 6
17 S05118 018401636 |#ZH:M4 X 16 BOLT SOCKET M4 X 16 10
18 401764 41712516 | #MBHARZEEM AUXILIARY PLATE BRACKET M 2
19 302436 41712540 | %R S 48 AUXTLTIARY PLATE BRACKET 2
20 401763 41709550 | MR S BIE R CONNECTING BLOCK 2
21 | 417530037 | S42446001 |[BEFEM6 X 14 BOLT SOCKET M6X 14 8
22 302435 41712541 | FNBOAR SZ HEAEAIR BRACKET EXTENDING BLOCK 2
23 302438 41712545 |$fBh %4 AUXTLIARY SUPPORT 4
24 | 417513500 S05165  |BRAEM5 X 65 BOLT SOCKET M5X 65 16
25 41728004 | SA4302001 |#[&] WASHER 16
26 302437 41712546 | SCHELLIBIER SUPPORT L CONNECTION 4
27 | 417530302 | S55481001 |WZfe Ciy#El) M4AX12  |SCREW PAN (S/P WASHER) M4X12 8
28 N01017 021500216 |7~ FBEEIMS NUT 2 M5 16
29 302437 41712546 | HEARLILIER: SUPPORT L CONNECTION 4
30 | 417530306 | S55485001 |MEAE i) M5X 15  |BOLT SOCKET (S/P WASHER) M5X 15 16
31 | 417530302 | S55481001 |k CHr# ) M4X12  |SCREW PAN (S/P WASHER) M4X12 8




B. ki - $1#F 4% & / Upper shaft and needle bar mechanism




B. k& - 41738 /Upper shaft and needle bar mechanism

s | AT fS B HE
No. | Part No. | Ref.No. T NAIRE OFF EAKIR amt, | FE
1 41702303 SA8565101 | b UPPER SHUFT 1
2 4170501100 | SA3499001 |dhAnAhiA CRANK ROD ASSY 1
3 505124 018501636 |#REM5X16 BOLT SOCKET M5 16 2
4 41724001 SA4172001 |¥E%F 8K 15X 18 <14 [NEEDLE BEARING:BLUE 1
4 41724001 SA4173001 |#E%F#t7RK15X 18 X 14 [NEEDLE BEARING:BLACK 1
4 41724001 SA4174001 |¥E%H8EAAK15X 18X 14 [NEEDLE BEARING: GRAY 1
4 41724001 SA4175001 |¥E%t8 &K 15X 18X 14 [NEEDLE BEARING: YELLOW 1
5 41703002 SA3206001 |HiRE BALL BFARING BUSH 1
6 B10014 SA4179001 |4 A6904DDUNR BALL BEARING 6904DDUNR 1
7 B0B005 SA4180001 |#i7KR-6904DDU BALL BEARING 6904DDU 1
8 $10018 $23651001 |[&E EHEEIME % 0. 75-6 |SET SCREW SOCKET (FT)M6 # 6 2
9 41703002 SA3206001 |Hi&RE BALL BEARING BUSH 1
10 B10012 SA4177001  |%hA&6004DDUNR BALL. BEARING 6004DDUNR 1
11 $10018 $23651001 |[E EWEEIM6 X0. 75-6 |SET SCREW SOCKET (FT) M6 X6 2
12 41703004 SA4608101 & kLG JOINT G 1
13 B10013 SA4178001 | %A 6204DDUNR BALL BEARING 6204DDUNR 1
14 $10018 $23651001 |[H EHEETME X 0. 75-6 |SET SCREW SOCKET (FT) M8 X6 4
15 417530002 | §25235001 [4B4TM8 SCREW, M8 1
16 41704001 SA4609101 |£FATHEFAG THREAD TAKE-UP CRANK G 1
17 S10018 523651001 |[E EHEETME < 0. 75-6 [SET SCREW SOCKET (FT) M6 X8 4
18 41712133 110367001 |#4fE8 WASHER, PLAIN SPECIAL 8 1
19 ] 4170501200 | SA6182001 |&H#FEE+FAHMFK THREAD TAKE-UP LEVER FK SET 1
19-1 | 41726021 Hhek 4n gy TAKE-UP RACK PIN 1
19-2 | 41712103 Bhek 4! THREAD RACK 1
19-3 | 4171210400 PREGAT 24 TAKE-UP ROD ASSEMBLY 1
19-4 | 41712102 k% Hh i PICK_CRANK 1
19-5 | 41724003 VTl 7R K8 X 12X 7. T|NEEDLE ROLLER BEARING K8 X 12X 7.7 2
19-6 | 41705101 P NEEDLE BAR LINKAGE 1
19-7 | 41704100 Ak NEEDLE BAR CONNECTOR 1
20 417517003 | SA2958001 |HEETM5 X6 SCREW FLAT M5X6 1
21 509019 012500536  |#24TM5 X5 SET SCREW SOCKET (FT)M5% 5 1
22 504078 062400816 [#24TM4 <8 SCREW PAN M4<8 1
23 417514001 | 145465001 |#B4TSM3. 57-40X8L  |SCREW SM3. 57-40 X 6L 1
24 510019 012060636 [#RETM6 X6 SET SCREW SOCKET (FT) M5 X6 2
25 41709001 142211001 |3EHe SLIDE BLOCK 1
26 41709002 SA3528001 [{EH BB SLIDE BLOCK GUIDE 1
27 505118 018401636 |#EHM4 X 16 BOLT SOCKET M4 X 16 2
28 41702002 SA4622001 |EHT NEEDLE BAR 1
29 417515002 | 144458001 |#RE4ETSM3.57-40X4.5 |SET SCREW, SM3. 57-40X4.5 1
30 41703005 SA4666001 |EHTHIEUK NEEDLE BAR BUSH UK 1
31 41703006 SA3224001 &+ EEHIED NEEDLE BAR BUSH D 1
32 40319006 145646019 |HIEIDP X 17<#19> NEEDLE 1
33 509041 012060536  |#24ETM6 X5 SET SCREW SOCKET (FT)M5 %5 1
34 12411002 S38713100 |45 FAN 1
35 S04078 062400816  |#R4TM4 X8 SCREW PAN M4X8 3
36 40325010 SA6108001 [U5%R PULLEY GEAR R 1
37 509019 012500536 |HRETM5 X5 SET SCREW SOCKET (FD)M5X5 2
28 41702003 SA4626101 | R&cHE PULLEY SHUFT 1
39 41703007 SA4627001 | REEE PULLEY BUSH 1
40 41727001 SA4628001 | R s PULLEY SPRING 1
41 41703008 SA4629001 | REeFRER PULLEY BASE 1
42 P03027 047401242 |3EFEHIXS PIN SPRING ROLL AW4 1
43 41725002 SA4624001  |15%0 PULLEY GEARL 1
44 509019 012500536  |#EAEM5 X5 SET SCREW SOCKET (FT)M5X5 2
45 510018 $23651001 |[H £ WEETME X 0. 75-6 [SET SCREW SOCKET (FT) MG X8 2
46 41711001 SA4630001 | %5 PULLEY 1
47 504079 062401006 |#24TM4 < 10 SCREW PAN M4 <10 3
48 41728024 SA5158001 |# L4 WASHER PLAIN L4 3
49 510019 012060636 |WRETM6 X6 SET SCREW SOCKET (FT) M5 X6 1
50 505124 018501636 |EEEM5X16 BOLT SOCKET M5x% 16 4
51 41712011 SA5230001 |{R1EE2 FRIES WHEEL 2 2
52 417830021 | 062401016 [BB4TM4 X 10 SCREW PAN M4 %10 3

10




. EREEE / Feed mechanism

C1

11



Cl. ZRIEEE /Feed mechanism

}-‘-‘IZI =, {é% =, _ % N
on.? Pa_‘{rq:ilo. Refﬁ:oj.? TR NAME OF PARTS fli;lt. it
1 417530304 | S47269001 |42k (A5 #fE) M6X20  |BOLT SOCKET (S/P WASHER) M6 X 20 4
2 401748 41709538 |5 )itk GUIDE CONNECTING BLOCK 2
3 S05035 BN X 25 BOLT SOCKET M5X 25 16
4 41728028 | 146354002 |#[fE5 WASHER PLAIN 5 16
5 401749 41709526 |HEmE THE CROSS HANGING BEAM 2
6 417530304 | S47269001 |42k (A5 #fE) M6X20  |BOLT SOCKET (S/P WASHER) M6 X 20 4
7 401722 42209802 | Y5 1] 3 JREL Y ORIENTED SUPPORTING L 1
8 401749 41709526 | HimZE THE CROSS HANGING BEAM 1
9 401717 42209801 Y5 |a) 57 HER Y ORIENTED SUPPORTING R 1
10 41728028 | 146354002 |#[&(5 WASHER PLAIN 5 4
11 S05068 BEAEM5 X 20 BOLT SOCKET M5X 20 4
12 S05112 018066036 |BZH:M6 X 60 BOLT SOCKET M6 X 60 6
13 401719 42212801 |YAE s 48 Y SENSOR BRACKET 1
14 41730851 | SA8521001 |f4)#ks SENSOR 1
15 S04076 062300816 |IZ4TM3 X 8 SCREW PAN M3 X8 1
16 | 417S30308 | SA7293001 |[WZ#2 CF7#fps) M3X12  |SCREW PAN (S/P WASHER) M3X12 2
17 S05124 018501636 |#ZH4:M5 X 16 BOLT SOCKET M5X 16 2
18 42224812 VS5 Y GUIDE 2
19 S05121 018501036 |2 44M5 X 10 BOLT SOCKET M5X 10 2
21 401835 42209806 |YFEB Y ARM B 2
24 | 417530034 | S55482001 |WEAE CHy#E ) M4X 14  [BOLT SOCKET (S/P WASHER) M4 X 14 8
25 S05124 018501636 |H2A4M5 X 16 BOLT SOCKET M5X 16 8
26 S05123 018501236 |MEFEM5 X 12 BOLT SOCKET M5X 12 8
27 41712317 | SA8590001 | B4 S #4R BELT HOLDER 2
28 S05068 BZAEM5 X 20 BOLT SOCKET M5 X 20 2
29 S05035 PEARM5 X 25 BOLT SOCKET M5X 25 2
30 W02001 028050246 |#AE 5 2-5 WASHER SPRING 2-5 4
31 41728028 | 146354002 |#[E5 WASHER PLAIN 5 4
32 S05118 018401636 |#ZH:M4 X 16 BOLT SOCKET M4 X 16 2
33 | 417530304 | S47269001 |MEAE CiHyEED M6X20  [BOLT SOCKET (S/P WASHER) M6X 20 8
34 401718 42209803 | fi CROSSBEAM 1
35 N01021 021060106 |BZEEM6 NUT 1 M6 2
36 S05088 018066036 |WZHEM6 X 45 BOLT SOCKET M6 X 45 1
37 41709524 XAL Jkas 3 Y SENSOR PAD 1
38 S05094 BEAEM3 X 8 BOLT SOCKET M3X8 2
39 41730851 | SA8521001 |[fh/%kds SENSOR 1
39 42230816 F£E3C CABLE 3C 1.5
40 504076 062300816 |B2%TM3 X 8 SCREW PAN M3 X8 2
41 42212803 401607 | SCHEIR BELT WORK CLAMP PLAE 1
492 401720 42212802 | 2 48R BELT SUPPORT PLAE 1
43 S04078 062400816 |12 H4EM4 X 8 SCREW PAN M4 X8 6
44 42235811 X[A) 51 X BELT 1
45 42224811 XS5 X GUIDE 1
46 S05114 018301436 |MZHEM3 X 14 BOLT SOCKET M3 X 14 30
47 S05124 018501636 |#ZHM5 X 16 BOLT SOCKET M5X 16 8
48 401726 42209811 |iXK}E FEEDING SEAT 1
49 504076 062300816 |IZ4TM3 X 8 SCREW PAN M3 X8 12
50 401716 42201801 |[FD%0 )% PULLEY BASE 1
51 S09019 012500536 |B24IM5X5 SET SCREW SOCKET (FT) M5X5 2
52 41702304 | SA8582001 |7 sk #h PULLEY FULCRUM SHAFT 1
53 B10017 SA1283001 |BR#7K6901Z7ZNR BALL BEARING RADIAL 620277NR 2
54 | 4223580100 THAA PULLEY A ASSY 1
56 41728301 | SA8583001 |37 sk PULLEY FULCRUM SHAFT COLLAR 1

12




. EREEE / Feed mechanism

C1

13



Cl. ZRIEEE /Feed mechanism

5 H5 >EMHS - HE -
No. Part. No. Ref. No. TR NAME OF PARTS Amt. it
57 502039 $25310101 |#24TM4 SCREW FLAT M4 2
58 40711010 IR TOWLINE 0
59 S05118 018401636 |MZ4MAX 16 BOLT SOCKET M4 X 16 2
60 401747 41712515 | B2 35 R PIPE RACK MOUNT 1
61 401724 42212809 | =AML RIVER PLATE L 1
62 505123 018501236 |HZFEM5 X 12 BOLT SOCKET M5 X 12 16
63 | 417513301 | SA8597001 |HZEM5X 12 BOLT SOCKET M5 X 12 4
64 505123 018501236 |WEHEM5X 12 BOLT SOCKET M5X 12 20
65 401725 42212810 | =R RIVER PLATE R 1

14




C2 . E# 3% E / Feed mechanism

15



C2. ZRIEEE /Feed mechanism

}-‘-‘IZI =, {é% =, _ % N
on.? Pa_‘{rq:ilo. Refﬁ:oj.? TR NAME OF PARTS fli;lt. it
17 41706301 | SA8592001 |YF-HEJk s Y-PULLEY BRACKET 2
18 | 4173530100 | SA8579001 |F-HE4H{kA PULLEY A ASSY 2
19 B10017 SA1283001 |ERk#H#6901Z7ZNR BALL BEARING RADTAL 62027ZZNR 4
20 41702304 | SA8582001 |F-H#37 s%h PULLEY FULCRUM SHAFT 2
21 S09019 012500536 |BZ%IM5 X5 SET SCREW SOCKET (FT) M5X5 4
22 41728301 | SA8583001 |37 fhifi#s PULLEY FULCRUM SHAFT COLLAR 2
23 42235812 MEEZEINN Y BELT 2
24 41702306 | SA8595001 |YHKZ%i DRIVE SHAFT Y 1
25 41725302 | SA8596001 |YiAi%t GEAR Y 1
26 S10019 012060636 |BZETM6 X 6 SET SCREW SOCKET (FT) M6X6 4
27 | 4173530400 | SA8587001 |F-#E4H1FB PULLEY B ASSY 2
28 S10019 012060636 |HZ%]M6 X6 SET SCREW SOCKET (FT) M6X6 8
29 B10018 SA6674001 |4hi#6002ZZNR BALL BEARING 6002ZZNR 2
30 B10019 076202850 |R#f46202Z7NR BALL BEARING RADTAL 620277NR 2
31 | 417513301 | SA8597001 |WEFEM5X 12 BOLT SOCKET M5X 12 2
32 41712324 | SA8602001 |Y{ikeed COVER GEAR Y 1
33 S04078 062400816 |#Z%EIM4 X 8 SCREW PAN M4 X8 3
34 | 417S30303 | S47270001 |WE4% CiyEpE) M6X30  |BOLT SOCKET (S/P WASHER) M6 30 4
42 301800 SA8598001 |V Hy iz Jk Jig MOTOR BRACKET Y 1
43 B10020 SA8599001 |4hK6201ZZNR BALL BEARING 6201Z7ZNR 1
44 41730303 | SA8542001 |flkyh ikl EXY PULSE MOTOR ASSY XY 1
45 S05124 018501636 |HEA4M5 X 16 BOLT SOCKET M5X 16 4
46 41725304 | SA8601001 |V iAis#E MOTOR GEAR Y 1
47 $10019 012060636 |HZ%]M6 X6 SET SCREW SOCKET (FT) M6X6 2
48 | 417530304 | S47269001 |BEFE CirEEE) M6X20  |BOLT SOCKET (S/P WASHER) M6X 20 4
49 41712325 | SA8694001 | 2 HEH FAN BRACKET 2
50 S05116 018400836 |12 f4M4 X 8 BOLT SOCKET M4 X8 4
61 401833 41709529 | Jz a5 i85 2EA THE BELT DAJUSTING FARME A 1
62 401834 41709530 | JZ a1 15 448 THE BELT DAJUSTING FARME B 1
63 | 417530034 | S55482001 |MEfE Ciy#E) M4X 14  [BOLT SOCKET (S/P WASHER) M4 X 14 4
64 S05088 018066036 |MEFEM6 X 45 BOLT SOCKET M6X 45 2
65 N01021 021060106 |BZEEM6 NUT 1 M6 4
71 B10018 SA6674001 |%h#&6002ZZNR BALL BEARING 6002ZZNR 2
72 | 4223580200 ARz i ik LEFT PULLEY 1
73 $10019 012060636 |BZ%]M6 X 6 SET SCREW SOCKET (FT) M6X6 4
75 42224813 i SPLINE SHAFT 1
76 S05133 018401236 |WZHFM4 X 12 BOLT SOCKET M4 X 12 6
77 | 417530304 | S47269001 |82 (A5 E D M6X20  |BOLT SOCKET (S/P WASHER) M6 X 20 4
78 401608 42212804 | X|n) 2235 g X DIRECTING MOUNTING SEAT 1
79 | 422530802 AN HIEET SCREW 1
80 41725540 XKide X GEAR 1
81 S05123 018501236 |MZFEM5 X 12 BOLT SOCKET M5X 12 6
82 401750 41701532 |XTEyakHL R MOTOR BRACKET X 1
83 B10020 SA8599001 |%li7k6201ZZNR BALL BEARING 62017Z7ZNR 1
84 41725304 | SA8601001 |YLhikikike MOTOR GEAR Y 1
85 S05124 018501636 |H2A4M5 X 16 BOLT SOCKET M5X 16 4
86 41730303 | SA8542001 |k ik 4H {4 PULSE MOTOR ASSY Y 1
87 $10019 012060636 |BZ%]M6 X 6 SET SCREW SOCKET (FT) M6X6 2
88 40711010 IHRHEE TOWLINE 2
89 S02039 S25310101 |B24TM4 SCREW FLAT M4 2
90 | 417S30302 | S55481001 |WZ#: B M4X 12  |SCREW PAN (S/P WASHER) M4X12 1
91 41712513 BN IR PIPE RACK INSTALLATION PLATE 1
92 | 417S30304 | S47269001 M2 CHrHED M6X20  |BOLT SOCKET (S/P WASHER) M6 X 20 4

16




C2 . E# 3% E / Feed mechanism

17



C2. ZRIEEE /Feed mechanism

}-‘—n =) 72% = _ % N
on.? Pa_‘{rq:ilo. Refﬁ:oj.? S NAME OF PARTS fli;lt. it
93 502039 S25310101 |#24TM4 SCREW FLAT M4 2
94 401609 42212805 | i MENDING PLATE 1
95 | 417S30304 | S47269001 |[h2#: (Af5#pE) M6X20  |BOLT SOCKET (S/P WASHER) M6 X 20 6
96 | 417530304 | S47269001 M2 (i5#pE) M6X20  |BOLT SOCKET (S/P WASHER) M6 X 20 6

18




C3 . FHIEE /Clamp mechanism

19



C3. FHEIEE/Clamp mechanism

}-‘-‘IZI =, {é% =, _ % N
on.? Pa_‘{rq:ilo. Refﬁ:oj.? TR NAME OF PARTS fli;lt. it
2 40711010 IRk TOWLINE 2
3 42212815 401613 | HE4E[E S8 TOWLINE FIXATIONG 1
4 502039 $25310101 |B24TM4 SCREW FLAT M4 2
5 S05116 018400836 |WZH4:M4 X 8 BOLT SOCKET M4 X8 2
6 417515008 | SA3538001 |[#E4TM4 X8 SCREW, M4 X8 2
7 401729 42209814 | #3240 2245 TOWLINE BRACKET MOUNTING PLATE 1
8 41730441 SATCUL6-15D ATR CYLINDER CU16-15D 2
9 41736003 REE K GAS POPE JOINT 4
10 S05065 BEAEM4 X 40 BOLT SOCKET M4 X 40 4
11 W02008 028040246 | #5# H & 2-4 WASHER SPRING 2-4 4
12 41728024 | SA5158001 |#pE1.4 WASHER PLAIN L4 4
13 401727 42209812 | #3k CONNECT JOIN 2
14 42226811 kA JOIN PIIN 2
15 505123 018501236 |MZFEM5 X 12 BOLT SOCKET M5 X 12 6
16 42212812 401611 | JeEAF 4R CLAMPING ROD BAFFLE 2
17 42228811 e B 4 ROTARY WASHER 6
18 42212813 401613 |SREAT CLAMP BAR 2
19 42212811 401610 | Je H 2235 4) FIXTURE MOUNTING PLATE 2
20 505121 018501036 |HEA4M5X 10 BOLT SOCKET M5 X 10 12
21 401728 42209813 |3J& B CLAMP THE CONNECTING PLATE 2
22 505123 018501236 |BEHEM5X 12 BOLT SOCKET M5X 12 8
23 41312089 2 e CODE HOLDER 1
24 S05121 018501036 |MEA4M5X 10 BOLT SOCKET M5 X 10 1
25 41730851 s SENSOR 5
25 42230816 F2E3C CABLE 3C 2.5
25 62800011 4860 CABLE 6C 5
26 504076 062300816 |IZ%TM3 X 8 SCREW PAN M3 X8 5
27 41728024 | SA5158001 |#\[& 14 WASHER PLAIN L4 2
28 401732 42209815 |fL s 2 35 SENSOR MOUNTING PLATE 1
29 01001 025040236 |4 WASHER PLAIN M4 2
30 505010 018401236 |IEAMAX 12 BOLT SOCKET M4 X 12 2
31 12912327 H 2 ] 7 e WIRE CLIP 1
32 505121 018501036 |[WEH#M5X 10 BOLT SOCKET M5 X 10 1
41 42212800 401661 |BEARJHE E b TEMPLATE FIXED PLATE 8
42 401662 42209836 | &NV ER INDUCTION BLOCK 10
43 S05052 M3 X 10 BOLT SOCKET M3X 10 10
44 42226812 e Y CLAMPING PIN 20
45 $17852 ST ETME X 15 ISCREW PAN M5X 15 20

20




D1 .#4[E% & / Work clamp lifter mechanism

\jé%J D, 8
0.
31 27 ?/ \@ /" 51

25 26 24 P

58 ,/Jz
\A
59 T

— 60

o “@D/%Em

21



D1. FBEHEEE /Work clamp

lifter mechanism

= = = =N
?f Pafff;o. éffﬁ? B4R NAME OF PARTS ﬁf £
1 41710001 SA4759001 [{%& STEPPING CLAMP CAM 1
2 41705001 SA4760001 [FEAT STEPPINGCLAMP CON. ROD 1
3 41728003 SA4763001 [l WASHER STEPPING CLAMP CAM 1
4 B06008 623033000 [#l7K6805VV BALL BEARING 6805VV 1
5 S10018 $23651001 |[#l 5EH24TM6 X 0. 75-6 [SET SCREW SOCKET (FT)M6 X 6 2
6 504035 062400616 [I2ETM4 X6 SCREW PAN M4 X6 2
7 41726003 SA4761001 [FE#CH ROLLER SHAFT STEPPING CLAMP 1
8 41703010 SA4762001 [&H: ROLLER STEPPING CLAMP 1
9 41728004 SA4302001 |34 [E WASHER 2
10 N01021 021060106 |12 FFM6 NUT 1 M6 1
11 400682 SA4764001 [EER STEPPING CLAMP ARM R 1
12 1,02032 017061213 [#2FM6 X 12 BOLT M6X 12 1
13 400636 SA4765001 [EEEF STEPPING CLAMP ARM F 1
14 S10019 012060636 [124TM6 X 6 SET SCREW SOCKET (FT)M6 X 6 1
15 S10018 S23651001 |[#H sEB%TM6 X 0. 75-6 [SET SCREW SOCKET (FT)M6 X6 1
16 41703011 SA4766001 [JEEHhEF BUSH STEPPING CLAMP F 1
17 41703012 SA4767001 [JEEHIER BUSH STEPPING CLAMP R 1
18 41712053 SA4768001 [[AJRIGEATA STEPPING CLAMP LINK A 1
19 417530007 | SA4769101 |P%i24T6 SHOULDER SCREW 6 4
20 504036 062300416 [#24TM3 X 4 SCREW PAN M3X4 4
21 41712054 SA4770001 [AJ&GEATB STEPPING CLAMP LINK B 1
22 41712055 SA4772001 | [a] BREEAT STEPPING CLAMP LINK 1
23 41726004 SA4773001 [HRATHb SHAFT STEPPING CLAMP LINK 1
24 S10019 012060636 [I2%TM6 X 6 SET SCREW SOCKET (FT) M6 X 6 1
25 S09006 012400436 [124TM4 X 4 SET SCREW SOCKET (FT)M4 X 4 1
26 400684 SA4777001 [HEFERR STEPPING CLAMP LIFTER LINK 1
27 41702014 SA4771001 [HEHEHR 4l SHAFT STEPPING CLAMP LIFTER LIN§ 1
28 41728031 SA2161001 [ WASHER 1
29 H03006 048080142 [#iJH 4 #lC8 RETAINING RING EXTERNAL C8 1
30 S10019 012060636 [124TM6 X 6 SET SCREW SOCKET (FT)M6 X 6 1
31 S09006 012400436 [#24TM4 X 4 SET SCREW SOCKET (FT)M4 X 4 1
32 41709019 SA4779001 |IA) BiARTHAT STEPPING CLAMP LIFTER 1
33 41703013 SA4781001 [#ETHATIEES ROLLER STEPPING CLAMP LIFTER 1
34 41726005 141362001 |VE%CH ROLLER 1
35 41702015 SA4780001 [HE T # SHAFT STEPPING CLAMP LIFTER 1
36 S10019 012060636 [#24TM6 X 6 SET SCREW SOCKET (FT)M6 X 6 1
37 $02039 $25310101 [#24TM4 SCREW FLAT M4 1
38 41705302 SA8683001 | [A] BRI THIZEFT STEPPING CLAMP LIFTER ROD 1
39 417512003 | SA4853001 |¥eFhiEAFk JOINT STEPPING CLAMP LIFTER 1
40 | 4170530300 | SA8684001 |BRk¥z%LH {4k BALL JOINT ASSY 2
41 NO1012 021060306 [/NAMEEE M6 NUT 3 M6 2
42 417516001 | SA3227001 |BEEEM6 X 0. 75 NUT (FT) M6 2
43 41711313 SA8688001 [#ph & RUBBER BUSH 1
44 41723014 SA6572001 [ii£k1L=140 WICK L=140 1
45 41722315 SA8912001 [#§ )% & RUBBER TUBE 2
46 11211005 S04159000 [£k 1M BAND 1M 1
47 417511301 | SA8689001 |HZETM6 X 12 SCREW M6 X 12 1
48 102039 017061612 [/NFAIEH M6X 12 BOLT M6 X 16 1
49 L01007 017065002 [#Z#2M6 X 50 BOLT M6 X 50 1
50 N01021 021060106 |2 £}M6 NUT 1 M6 1
51 41709020 SA4778001 [JE A5k PRESSER BAR CLAMP 1
52 S05116 018400836 [#Z#:M4 X 8 BOLT SOCKET M4 X8 1
53 129530003 | SA1174001 |idYid2keM14 PESSER ADJUSTING SCREW M14 1
54 129516001 | SA1175001 | id2REM14 ADJUST SCREW NUT 1
55 41727004 SA5300001 [3% PRESSER BAR SPRING 1

22




D1 .#4[E% & / Work clamp lifter mechanism

\jé%J D, 8
0.
31 27 ?/ \@ /" 51

25 26 24 PR

58 ,/Jz
\A
59 T

— 60

o “@D/%Em

23



D1. FBEHEEE /Work clamp

lifter mechanism

= = = =N

?j Pafff;o' foﬁ? B4R NAME OF PARTS ﬁf £
56 41702017 S10112101 [## S m) PRESSER BAR SPRING GUIDE 1
57 41703014 SA5301001 [#EEE COLLAR PRESSER BAR SPRING 1
58 41703015 SA2195001 [JEEATHE PRESSER BAR BUSH 1
59 S09041 012060536 [#247M6 X5 SET SCREW SOCKET (FT)M6 X 5 1
60 41702018 111466121  |JE'Z4F PRESSER BAR 1
61 41716001 S42843001 [JEJI WORK CLAMP 1
62 417515011 | S13399001 [#E4TSM3. 57X 12 SCREW SM3. 57X 12 1
63 41709309 SA8690001 |[al&rHE A% 4%  |HOLDER STEP—CLAMP LIFTER TOD 2
64 505063 018402536 |MZFEM4 X 25 BOLT SOCKET M4 X 25 2

24




D2 .#a[E£% & / Work clamp lifter mechanism

25



D2. ¥#EIE /Work clamp lifter mechanism

=] A= =) =) E=N
o | e | e B AT NAUE OF PARTS |
1 41701008 SA4741101 L ik MOTOR BRACKET 1
2 41712063 SA4742001 T JH B i WORK CLAMP MOTOR PLATE 1
3 S05121 018501036 BEFEM5 X 10 BOLT SOCKET M5X 10 2
4 41730043 SA4826201 Jok 3 I 3k 2H A4 P PULSE MOTOR ASSY P 1
5 S05133 018401036 BEETMA X 12 BOLT SOCKET M4 X 10 4
6 41725009 SA4743001 UK 7)1k 56 WORK CLAMP DRIVING GEAR 1
7 $10019 012060636 B2ETM6 X 6 SET SCREW SOCKET (FT)M6 X6 2
8 41702020 SA4744001 JH S R Bl WORK CLAMP FULCRUM SHAFT 1
9 B10015 SA4647001 ER % K 6900ZZNR BALL BEARING 69007ZZNR 2
10 H03008 048100142 10 RETAINING RING EXTERNAL C10 2
11 S04035 062400616 B25TM4 X 6 SCREW PAN M4 X6 1
12 W01001 025040236 T FE 4 WASHER PLAIN M4 1
13 41725010 SA4745001 iR IR WORK CLAMP CAM GEAR 1
14 $10021 016061031 FELTME X 10 SET SCREW SOCKET (CN)M6 X 10 1
15 $10019 012060636 B2ETM6 X 6 SET SCREW SOCKET (FT)M6X 6 1
16 | 4170301700 | SA4747001 R P R WORK CLAMP H-POSITION DOG 1
17 S05115 018400636 BZHEMA X 6 BOLT SOCKET M4 X6 1
18 41702025 SA4748001 J5 AV WORK CLAMP LEVER SHAFT 1
19 S10019 012060636 PZETM6 X 6 SET SCREW SOCKET (FT)M6 X6 1
20 41709023 SA6210001 18] BRI S AT STEPPING W-CLAMP DRIVING LEVER 1
21 41702022 SA3441001 IEE R W-CLAMP LIFTER ROLLER SHAFT 1
22 B04026 070696800 R Hh K R—69677 BALL BEARING RADIAL 69677 1
23 41728005 109763003 g WASHER 1
24 S09019 012500536 PZETM5 X 5 SET SCREW SOCKET (FT)M5X5 1
25 S10019 012060636 PZETM6 X 6 SET SCREW SOCKET (FT)M6 X 6 1
26 41708302 SA4757001 K SET SCREW COLLAR 1
27 $10019 012060636 PZETM6 X 6 SET SCREW SOCKET (FT)M6 X6 2
28 S05110 018061236 BEAEM6 X 12 BOLT SOCKET M6X 12 2
29 41712062 SA4753001 JE AL AR AR WORK CLAMP_SENSOR PLATE 1
30 504035 062400616 B24TM4 X 6 SCREW PAN M4 X6 2

26




E . T&h3£EE / Lower shaft mechanism

— — — — —

P

41 21 22

37
38—5J
5755 )
@ & 16
, - 14
/ i d) 13-1
19 ) 45
i //@)3\*7 é—18 ‘ ;
e, TPRgEY-»
0 @ - e
/Q/\? 20 2152) , Q\/ )
7 8 K
S Rla L
6K 9 °
10/@)\_5
1—9 6-° ’

124%

27




E. TH#¥ B /Lower shaft mechanism

Fg #E X545 BE
No. | Part.No. | Ref.MNo. T ER NANE. [F TARTS foy, | EHE
i 417530011 | SA3226001 |ERMR4AT SHOULDER SCREW 1
2 417516001 | SA3227001 |HEFEME < 0. 75 NUT (FT) M6 1
3 41725011 SA3228101 |#EzhibEe ROCK CEAR 1
4 41702027 SA4782001 |HEzhiieih ROCK GFEAR SHAFT 1
5 41708002 SA3231001 |'EEB SET SCREW COLLAR B 1
6 509041 012060536 |#24TME X 5 SET SCREW SOCKET (FT) M6 X 5 5
i 41708305 SA8695001 &M SET SCREW COLLAR 2
8 510018 $23651001 | EHRETMG < 0. 75-6 |SET SCREW SOCKET (FT) M6 <6 4
9 $10019 012060636  JURETME <6 SET SCREW SOCKET (FT)M6 X6 2
10 41708303 SAB696001 |EFEEA PINCH SIEEVE A 1
11 41708304 SA8697001 |EFIEER PINCH SLEEVE B 1
12 $05119 018402036 |#EHMA %20 BOLT SOCKET M4 X 20 1
13 41725305 A LOWER SHAFT GEAR 1
13-1 41702310 T LOWER SHAFT 1
14 509019 012500536 |#24TM5 <5 SET SCREW SOCKET (FT)M5 X5 1
15 41703302 SAB701001 | TFHiEhE LOWER SHAFT BUSH 1
16 510019 012060636 |HR4TME <6 SET SCREW SOCKET (FT)M6 X 6 1
17 41703303 SA8702001 | Tz LOWER SHAFT M-BUSH 1
18 $10019 012060636  |#RETME <6 SET SCREW SOCKET (FT) M6 X 6 1
19 41703304 | SA8703001 |TFahiAEEHE LOWER SHAFT A-BUSH 1
20 $10024 012061036 |HZEIM6 < 10 SET SCREW SOCKET (FT)M6 <10 1
21 41702029 SA3238101 Dhets ATl ADJUSTING STUD 2
22 41722015 081003670 |o:IEPW3 0 RING PW3 2
23 41701009 SA8T05001 ¥ pE SHUTTLE RACE BASE ASSY G 1
24 41712190 502429201 VhEREZR S SHUTTLE RACE THREAD GUIDE 1
25 417515007 | SA4199001 |HEETM3 <4 SCREW M3 < 4 2
26 | 4172601500 | SA3241001 |REeEE E S-RACE BASE SETTING CLAW 2
o7 41727006 152684101 |3#%E COMPRESSION SPRING 2
28 W01002 026030136 |3 EM3 WASHER PLAIN M3 2
29 $04082 062300616 |HEETM3 X6 SCREW PAN M3X6 2
30 41723013 153050000 |3 S-RACE BASE FELT 2
31 41723025 SABT0TO01 |idih FELT 2
32 12923019 SA9004001 |IEE6 <6 WICK M6 X6 1
33 12921005 SAB710001 |IHE 04X &6 OIL TUBE ¢4X &8 1
34 12921002 SABT10001 [iHE d4X &6 OIL TUBE ¢ 43X &6 2
35 12921002 SABT11001 [iHE d4X &6 OIL TUBE ¢4xX &6 1
36| 4172302100 | SA6260001 |jmEisALf FELT ASSY 1
a7 41712075 SA3242001 |iEEE L aE FELT HOLDER 1
38 417515009 | $44924001 | EURE] M3<5.5  |SCREW M3 5.5 2
39 41711012 SA3274101 |iEEE sk ae FELT HOLDER 1
40 417515010 | S47307001 |HBE4TM3 <4 SCREW M3 X 4 2
41 510024 012061036 |#RETME X 10 SET SCREW SOCKET (FT)M6 % 10 1
42 41718001 SA3284101 |#4ED DRIVER D 1
43 505123 018501236 |HEAEM5 <12 BOLT SOCKET M54 12 1
44 41703020 SA3283101 |'ERER SET SCREW COLLAR R 1
45 509019 012500536 |HBEIM5 <5 SET SCREW SOCKET (FT)M5 X5 1
46 41718002 152686201 |4MiEtiB SHUTTLE RACE BASE B 1
47 | 4171801700 | $59221201 |MASZEEALELC BOBBIN CASE ASSY IC il
48 41727015 $48664001 |J2rEEAN TENSTON SPRING, AN 1
49 417530005 | S$16492101 |WR4ET BOBBIN CASE SPRING SCREW 1
50 41727016 S15667001 |z sk ANTI-SPIN SPRING 1
51 41718004 S44633001  |#2GLAN BOBBIN LAN 1
52 41718018 SAB197101 |PREFEEH{ESA8196  |SHUTTLE HOOK ASSY W/BOXSA8196 1
54 41711317 SA3278001 |H#hE BUSH 1
55 41711318 SA3276001 |3k SPACER COLLER &
56 41724306 VEEHENAKO X 12X 11 |NEEDLE BEARING K9x 12X 11 2
57 41729005 I ER RETAINING RING g




F . {3tiHiE8 % & / Lubrication

29



F. ftyhiEwE3EE /Lubrication

= = = =N
?j Pafff;(l {ffﬁf B4R NAME OF PARTS ﬁf £
1 417530022 | SA3244001 |#24T SET SCREW 1
2 41712065 SA4785101 [HhiH a5 CRANK COVER 1
3 504038 062061016 [#24TM6 X 10 SCREW PAN M6X 10 3
4 504035 062400616 [#24TM4 X 6 SCREW PAN M4 X6 2
5 41723005 SA4786101 [yhiEs FELT 1
6 41712071 SA3246001 [ ES ALyl S48 GEAR WICK SUPPORT 1
6 41723006 SA3504201 | Ak ki %e i LOWER SHAFT GEAR FELT 1
6 41712067 SA3503201 | T fhZa i 5 48 LOWER SHAFT WICK SUPPORT 1
6 12921005 S53175000 [ d4X 6 OIL TUBE &4X &6 1
6 12923018 SA5292101 |JHZk4 X 4 WICK 4X4 1
6 41723031 SA3280001 |JES GEAR FELT 1
7 S05115 018400636 |12 #2M4 X 6 BOLT SOCKET M4 X6 2
8 S04035 062400616 [124TM4 X 6 SCREW PAN M4 X6 1
9 41712069 SA6087001 |yhZk+E4 WICK SUPPORT 1
10 41712070 104567101 |uhgk a8 WICK SUPPORT 1
11 41711004 152948001 |JHAW & 0IL GAUGE WINDOW 1
11 41722031 ¥ 1 el RUBBER RING 1
11 41711022 EE Dl BAFFLE PLATE 1
12 12923019 SA8783001 |yh£k6X6 WICK 6X6 1
13 12921005 SA8784001 [HE 4X &6 0IL TUBE 1
14 12921002 SA5072001 | #3X &5 1=120 0IL TUBE L=120 1
15 12923019 SA6578001 |jHZE6 X 6 1.=300 WICK 6X6 1L=300 1
16 41723011 S09043000 |JEHE (1=5) FELT 4
17 12923018 $49982000 |jHiZk4 X 4 1=400 WICK 4X4 1=400 1
18 12921002 S48189000 | #3X &5 1.=280 OTL TUBE =280 1
19 41736002 SA5339101 |jHimEss OTL FEEDING PIPE 1
20 41712072 SA4789101 |[yhiZk B LOWER SHAFT WICK SUPPORT B 1
21 S04033 062060816 |HE4TM6 X 8 SCREW PAN M6 X8 1
22 41712073 145547001 | Ayl &L TUBE HOLDER 1
23 S04035 062400616 |1ZH4M4 X 6 SCREW PAN M4 X6 1
25 12923018 SA8717001 |yhiZk4 x4 WICK 4X4 1
26 12921005 SA8718001 |JHE ¢4X 6 0IL TUBE 1
27 41711015 525567000 [HiZEJ213.2 CORD HOLDER 13.2 3
27 41711014 149547000 | FHL4E 6. 4 CORD HOLDER 6. 4 2
28 417530025 | 0A5401006 [#2ks: (i #48]) M4 X 10DB  |SCREW PAN(S/P WASHER) M4 X 10 5
29 41711014 149547000 | HL4E 6. 4 CORD HOLDER 6. 4 6
30 417530025 | 0A5401006 [#2#4: (i #48]) M4 X 10DB  |SCREW PAN(S/P WASHER) M4 X 10 6
31 41711017 552907000 [Fi2k 3216 CORD HOLDER 16 5
32 41711017 554482000 |H1Zk 16 CORD HOLDER 16 1
33 417530025 | 0A5401006 [#2#4: (i #4 &) M4 X 10DB  |SCREW PAN(S/P WASHER) M4 X 10 6
34 41712066 SA4787001 [ Hhw Bt CRANK WICK PLATE 1
35 41723027 SA5294001 |FiyhZkL=90 FLAT WICK L=90 1
36 41712068 SA4788001 |fit i 3 48 WICK SUPPORT 1
37 41723027 SA6593001 |HijhZkL=180 FLAT WICK L=180 1
38 41723009 SA8720001 [JHi£k3 X3 WICK 3X3 1
39 12921002 SA8721001 | 3X &5 0IL TUBE 1
40 12921002 SA6576001 |JlE ¢3X &5 1=210 0IL TUBE L=210 1
41 41736001 $38265000 [kl TERMINAL L 1
42 41722016 142274101 |#3 %64, 2 RUBBER CAP, 4. 2 1
45 41736301 SA8722001 |jHiMEEr OIL FEEDING PIPE 1
46 12921006 SA8723001 |l ¢6X $8 0IL TUBE 1
47 12923019 SA8724001 |7H£E6 X6 WICK 6X6 1
48 12921005 SA8725001 [JhEF ¢4X ¢ 6 0IL TUBE 1
49 12923019 SA8726001 |iH1£k6 X6 WICK 6X6 1

30




F . {3tiMiE8 % & / Lubrication

31



Fo ALyhiEE 35 E /Lubrication

50 12923019 SA8727001 [7H£E6 X6 WICK 6X6 1
51 41723303 SA8728001 |yhiEh FELT 1
52 41723304 SA8729001 |yhiEh FELT 1
53 12923019 SA8708001 |Zk6X6 WICK 6X6 1
54 12921005 SA8785001 [ #4X 6 0IL TUBE 1
55 12911005 SA8732001 |y #ELH At SUB-TANK ASSY 1
56 12922010 SA3060001 |y T A VALVE PACKING 1
57 12936004 SA3040001 |y %y OIL FEEDING PIPE 1
58 12921006 SA8733001 [ ¢6X &8 0IL TUBE 1
59 12922006 104450101 |#5 ¥ €8 RUBBER CAP, 8 1
60 12912038 SA3055101 |y TUBE CLIP 1
61 20123021 SA8734001 |k FELT 1
62 12921003 SA8735001 [l ¢5X ¢8 0IL TUBE 1
63 12921003 SA8786001 [l ¢5X ¢8 0IL TUBE 1
64 12936002 SA3946001 |45k OIL TERMINAL 1
65 41712340 SA8736001 |JHIAR OIL PLATE 1
66 417530025 | 0A5401006 [#Z4e (i $4E) M4 X 10DB _ [SCREW PAN(S/P WASHER) M4 X 10 2
67 417530025 | 0A5401006 [#Z4% (7 #4[E) M4 X 10DB_ [SCREW PAN(S/P WASHER) M4 X 10 1
68 12922001 SA2929001 [#5JFE12.5 RUBBER CAP 12.5 2
69 12923010 $38266000 |yHiE ROTARY HOOK SHAFT FELT 2
70 12912038 SA3055101 | 3 TUBE CLIP 1
71 41712013 SA4650001  |Y—1& i Y-SENSOR PLATE 1
72 S05119 018402036 [#ZFEM4 X 20 BOLT SOCKET M4 X 20 2
74 W01001 025040236 | P [EM4 WASHER PLAIN M4 2
75 02008 028040246 | #4524 WASHER SPRING 2-4 2
76 41736303 SA3040001 [JH‘E 6B OIL FEEDING PIPE B 2

32




G . %% E / Threading mechanism

33



G. FéIt B /Threading mechanism

Fs Hs %45 - BE .
No. Part. No. Ref. No. S NAME OF PARTS Amt. wiE
1 41712077 SA3250001 |idZk&[HA ARM THREAD GUIDE A 1
2 S04030 062500616 [#E£TM5 X6 SCREW PAN M5X 6 1
3 41712078 SA4333001 |idZ 5 [HB ARM THREAD GUIDE B 1
4 S04030 062500616 [#24TM5 X6 SCREW PAN M5X 6 1
5 41712079 SA6391001 |idkZkgsC ARM THREAD GUIDE C 1
6 S04030 062500616 [#24TM5X 6 SCREW PAN M5X 6 1
7 41702030 153049001 |HZkS FmIAT UPPER THREAD GUIDE STUD 2
8 41713002 144588301 | Pkk 5B THREAD TAKE-UP SPRING B 1
9 41713003 SA3255001 |2kt 4 TENSTON STUD 1
10 129530013 S31032001 |EZMEHE TENSION NUT 1
11 12928014 S12441001 |[iF-zh#4 WASHER 1
12 41713012 107606001 | A s TENSTON SPRING H 1
13 41713005 159805001 |Je£k 5% TENSION DISC PRESSER 1
14 41713006 145446001 |Je 2k DISC TENSTON 2
15 41713001 SA3254001 |2k R TENSION BRACKET 1
16 417515012 100402004 | [ 5E BB 4T SM3. 57 SET SCREW SM3. 57 1
17 S10019 SA4143001 [#ZEIM6 X6 SET SCREW (FT) M6X6 1
18 41702031 S12699000 |FaZk4Y TENSION RELEASE PIN 1
19 41713007 SA3256001 | ZRFTHIA TENSION STUD A 1
20 41713009 100136001 | Je2RiZ Kt TENSION NUT 1
21 41713010 SA4146101 |35 SUB TENSION SPRING 1
22 41713006 145446001 | Je2idt DISC TENSION 2
23 41713301 SA8691001 |HL7E2k4l THREAD GUIDE ARM 1
24 N01024 021400306 |7\ fAMEEEM4 NUT 3M 4 1
25 41726014 SA3257101 |EIAFZE S A NEEDLE BAR THREAD GUIDE A 1
26 41712082 SA3258001 |EI#THiEL S\ D N-BAR BUSH THREAD GUIDE D 1
27 41203018 152881001 |ZRAHIZS2HA4F NEEDLE COOLER ASSY 1
27 41222019 ZE3k 1
28 $10019 012060636 |H24]M6 X 6 SET SCREW SOCKET (FT) M6X6 1
29 41223043 152883000 |y #i8 X 15.5 FELT 8X15.5 1
30 41213008 152884001 |idZk4 NEEDLE COOLER THEAD GUIDE 1
31 409511017 | 062670412 |#24TSM3. 57-40 X 4 SCREW PAN SM3.57-40X 4 1
32 | 4171301300 IR AR A THREAD TENSION REGUALATOR ASSY 1
33 | 4171301400 I e 2R 2R 2 A THREAD TENSION REGUALATOR ASSY 1

34




H.%%3%E / Bobbin winder mechanism

4 /J) &
R° 17 |§—17
s g
‘ | (\%—8 3..:19

{ il 341

| ‘@—35|
-
1S
| |

| |
(- )

40
L 39 40

35



H. %43 ¥ /Bobbin winder mechanism

FFs

5%

SEMHS

b
i

No. Part. No. Ref. No. S NAME OF PARTS Amt. wiE
1 301491 SA8650001 | k3% TOP COVER 1
2 41702033 SA3290001 |HLkF k% SHAFT BW-LEVER 1
3 S09019 012500536  [#Z4TM5 X 5 SET SCREW SOCKET (FT)M5X 5 1
4 41709026 SA3291001 [#5:2k T4 BOBBIN WINDER LEVER 1
5 41702034 SA4171001 |35 H:4y SPRING HOOK 1
6 41712084 152936001 |#R A0 PLATE SPRING 1
7 41712085 152937001 |#PE] WASHER 1
8 504077 062350616 [IE4TM3. 5X 6 SCREW PAN M3.5X6 1
9 W01015 159486001 | #}&] WASHER 1
10 H05006 048050342 |#4EES RETAINING RING E5 1
11 41702035 SA3293001 |HZ £/ STUD B-WINDER 1
12 41709027 SA1984001 [#2:8 5B 4R BOBBINPRESSER ARM 1
13 S04081 062401216  [#24TM4 X 12 SCREW PAN 4X 12 1
14 41712086 SA3294001 |#2:0JEAT BOBBIN PRESSER 1
15 417515006 | $23418002 [#B4TM4AX 5 SCREW M4 X5 1
16 41709028 SA3295001 |H&F)R CLAW B-WINDER 1
17 S09006 012400436  |MZ5TM4 X 4 SET SCREW SOCKET (FT)M4 X 4 2
18 41727007 S10438001 |3 SPRING TWIST 1
19 H05006 048050342 |#4PEIES RETAINING RING E5 2
20 41708025 SA4796001 |#E SPACER COLLER 1
21 41702036 SA3296001 |#&4kfh BOBBIN WINDER SHAFT 1
22 41703021 SA3297001 |4 2% WHEEL B-WINDER 1
23 41722017 120448001 |#% 5z &l BOBBIN WINDER RUBBER BAND 1
24 S09006 012400436 |M25TM4 X 4 SET SCREW SOCKET (FT)M4 X4 2
25 W01015 159486001 |#[&] WASHER 2
26 41711063 SA1988001 |#&ith s BOBBIN SUPPORT 1
27 41727008 S10268001 |43 SPRING 1
28 41702037 SA3298001 |1k-zh4h STPPER SHAFT B-WINDER 1
29 41719001 SA3299001 |47)7] KNIFT 1
30 S04030 062500616 |I25TM5X 6 SCREW PAN M5X6 1
31 1291301100 | SA1994101 [Fsekas ezl i 1 BOBBIN WINDER TENSION ASSY 1
32 12913007 145446002 |2k 4% DRIVING WHEEL B-WINDER 2
33 12927016 100401022 | Je2kipis TENSION SPRING 1
34 129530013 | S$31032001 |EZRizE} TENSTON NUT 1
35 12928014 S12441001 |ik5h#vE WASHER 1
36 S09019 012500536 |HZ4TM5 X 5 SET SCREW SOCKET (FT)M5X 5 1
37 41713302 SA1359001 |7 ZR4T SPOOL PIN 1
38 S04038 062061016 |#25TM6 X 10 SCREW PAN M6X 10 6
39 41704002 SA4797101 |HBLRINBhES DRIVING WHEEL B-WINDER 1
40 $10018 $23651001 | & 2%TM6 X 0. 75-6 SET SCREW SOCKET (FT)M6 X 6 2
41 41722002 117934001 |#5 ¥ %E13.5 RUBBER CAP, 13.5 1




J . V143 E / Thread trimmer mechanism

37



J. V£k3EE /Thread trimmer mechanism

= = = =N
’;ff Pafff;o. éffﬁ? B4R NAME OF PARTS ﬁf £
1 41710003 SA3301101 [b)k ™% THREAD TRIMMER CAM 1
2 S10018 S23651001 [ [ 2 BRETM6 X 0. 75-6 SET SCREW SOCKET (FT)M6 X 6 2
3 41712087 SA4798001 | F ik 22 AR SETTING PLATE SOLENOID 1
4 41730001 SA5135101 |28 v fif'ek THREAD TRIMMER SOLENOID 1
5 102031 017400802  [#Z#:M4 X 8 BOLT M4 X8 2
6 02008 028040246 |15 H 24 WASHER SPRING 2-4 2
7 W01001 025040236 [V # B M4 WASHER PLAIN M4 2
8 41702038 SA3307001 |HLHEELAT SOLENOID LEVER 1
9 $09006 012400436 [W24TM4 X 4 SET SCREW SOCKET (FT)M4 X 4 1
10 41722020 154599000 | FL Rk 2 i 24 P SOLENOID CUSHION 1
11 41728033 502445001 |#E] WASHEWR 1
13 417530035 | S55484002 |WEA% Gy HvE ) M5X 10 |BOLT SCREW SOCKET (SP/WASHER)M5 X 10| 2
14 41712088 SA4799001 |BRZ) EAT PUSHING LEVER D-LEVER 1
15 417530012 | SA3306001 |E%i#E4T7-3 SHOULDER SCREW 7-3 1
16 | 4171211100 | SA3309101 |44k Bk EhAT4H 4 TR-DRIVING LEVER 1
17 41703022 SA3310001 |V)2kiEEe COLLAR TR-TRIMMER 1
18 41702039 SA3311001 |12k 74t COLLAR SHAFT 1
19 417512009 | S46903001 |#Z4TM4 X 5 SET SCREW M4 X5 1
20 H05029 048040342 |34 E|E4 RETAINING RING E4 1
21 41702040 SA3315001 [PIZRATV THREAD TRIMMER RODV 1
22 | 4170500300 | S32465101 |3k 444 BALL JOINT ASSY 2
23 N01021 021060106 |12 REM6 NUT 1 M6 2
24 417512005 | S32462001 |Bri245TBM6 SHOULDER SCREW B M6 1
25 NO1012 021060306 |/~ fIZREM6 NUT 3 M6 1
26 S10018 $23651001 |[H £ B2%TM6 X 0. 75-6 SET SCREW SOCKET (FT)M6 X 6 1
27 41703023 231071001 |4hE8X 15 BUSH 8X 15 1
28 41702041 SA3312201 |IXENAT S 1) 4l GUIDE SHAFT 1
29 41727009 SA3313101 |38 SPRING COMPRESSTON 1
30 41722018 154596000 | E & CUSHION 1
31 417512005 | S$32462001 |B:i25TBM6 SHOULDER SCREW B M6 1
32 NO1012 021060306 [/~ ff 2 REM6 NUT 3 M6 1
33 417510003 | S25475101 |#E%TM6 X 19 SET SCREW M6X 19 1
34 NO1021 021060106 |2 £EM6 NUT 1 M6 1
35 41712089 SA4546001 |H1Z6AT ATV THREAD TRIMMER LEVER V 1
36 41712090 SA3317001 |471284T#FH THREAD TRIMMER LEVER H 1
37 41712341 SA8652001 |H1 28T #FD MOVING KNIFE LEVER 1
38 41705306 SA8654001 [¥1£kATH THREAD TRIMMER ROD H 1
39 | 4170500300 | S32465101 |#E3L4H A BALL JOINT ASSY 2
40 N01021 021060106 M2+t M6 NUT 1 M6 2
41 417512005 | S$32462001 |B#245TBM6 SHOULDER SCREW B M6 2
42 NO1012 021060306 |7~ B2 £EM6 NUT 3 M6 2
43 41702042 SA3319101 | JJZRATAT 4l SHAFT TR-TRIMMER LEVER 1
44 41728023 SA4545001 |# SPACER 2
45 H03006 048080142 |4 H$4 B C8 RETAINING RING EXTERNAL C8 1
46 S10019 012060636 |WZ4TM6 X 6 SET SCREW SOCKET (FT) M6 X 6 2
47 41712342 SA8655001 |35 4 SPRING HOOK 1
48 41727010 SA3321001 |25 {355 SPRING EXTENSION 1
49 S05123 018501236 |MZHEM5 X 12 BOLT SOCKET M5X 12 2
50 W02001 028050246 |75 $4#] 2-5 WASHER SPRING 2-5 2
51 41728028 146354002 |#JE 5 WASHER PLAIN 5 2
52 400680 SA8656001 & JJAF MOVING KNIFE LEVER 1
53 41702311 SA8657001 | JJ AT 4 SHAFT MOVABLE KNIFE LEVER 1
54 S10019 012060636 |WZETM6 X 6 SET SCREW SOCKET (FT) M6 X 6 2
55 41712343 SA8658101 |&h JJIEHT M-KNIFE CONNECTING PLATE 1
56 417530013 | SA4354001 [B¥i24T6-1.8 SHOULDER SCREW 6-1.8 1
57 41715001 SA5157101  |&H#rA NEEDLE PLATE A 1
58 | 4170903000 | SA6596001 |Z)J)E &4EF MOVABLE KNIFE ASSY F 1

38




J . 143 E / Thread trimmer mechanism

39



J. V£k3EE /Thread trimmer mechanism

FF5

5

SHEMH5

b=
bl

No. Part. No. Ref. No. TR AR NAME OF PARTS Amt. HiE
59 417530014 | SA4518001 |Pg#Z4T MOVABLE KNIFE SHOULDER SCREW 1
60 41728007 SA4519001 [FhJ]IEE THRUST WASHER 1
61 41728008 S00705001 [#hJ][E & MOVABLE KNIFE COLLAR 1
62 41728009 SA6397001 [#70.2 M-KNIFE SPACER TO. 2 1
62 41728009 SA3334001 [#70.3 M-KNIFE SPACER TO. 3 1
62 41728009 SA6398001 [#4/70.4 M-KNIFE SPACER TO. 4 1
63 41719002 SA7944001 _[[# 5 JJFL FIXED KNIFE FL 1
64 504036 062300416  [#24TM3 X4 SCREW PAN M3X4 2
65 W01002 025030236  [# M3 WASHER PLAIN M3 2
66 41712094 SA3336101 |%£HfLAR2. 4C0. 4 NEEDLE HOLE PLATE 2.4C0. 4 1
67 417517001 | 100360003 [#24TSM2. 38 SCREW 2
68 41712095 SA6273101 | KJERR i HEEU SHUTTLE BASE COVER HOOK U 1
69 02007 028030246 | #5# $4[E2-3 WASHER SPRING 2-3 2
70 W01002 025030236 | #& M3 WASHER PLAIN M3 2
71 S04036 062300416 [#24TM3 X 4 SCREW PAN M3 X4 2
72 S02039 $25310101  |#24TM4 SCREW, FLAT M4 2
73 417S15008 | SA3538001 |hZ4TM4 X8 SCREW, M4 X8 2
75 | 4171500100 | SA5157101 |%FARAZLAE: NEEDLE PLATE A ASSY 1

40




K.#%3%E / Thread wiper mechanism

~j°°

6 —
—//3 %
//
\@

41




K. 238 /Thread wiper mechanism

=] A= =) =) E=N
o | e | e AT NAUE OF PARTS |
1 41730002 SA5208001 L ikt THREAD WIPER SOLENOID ASSY 1
2 41727011 S41206001 EES L THREAD WIPER SPRING 1
3 41728011 S41205001 L WASHER PLAIN 1
4 41726007 $25456001 HZER PLUNGER PIN 3
5 41712210 SA5217001 AL H RGBSR T-WIPER SOLENOID SETTING PLATE 1
6 41711011 SA4806001 LAk 5 SOLENOID COVER 1
7 S04082 062300616 BEETM3 X 6 SCREW PAN M3X4 6
8 S04082 062300616 BEETM3 X 6 SCREW PAN M3X4 2
9 41712096 SA5218001 HERfITE THREAD WIPER SHAFT BRACKET 1
10 S05116 018400836 BEAEMA X 8 BOLT SOCKET M4 X8 1
11 W01001 025040236 B4 WASHER PLAN M4 1
12 | 4170204400 | SA1967001 128 A2 A THREAD WIPER CRANK ASSY 1
13 H05029 048040342 4B E4 RETAINING RING E4 1
14 41708007 $25454001 WEA X B SET SCREW COLLAR 1
15 417515005 $25279001 BEETM3. 5-5 SET SCREW (CP)M3.5-5 1
16 41727012 SA2287001 % SPRING 1
18 41712097 SA5219001 HEAT THREAD WIPER ROD 1
19 W01024 110735001 g WASHER 1
20 H05002 048030342 4183 RETAINING RING E3 1
21 41712098 S10470101 HLEN WIPER 1
22 417S15013 | 060400516 BEETMA X 5 SCREW BIND M4 X5 1
23 41708008 146288001 FH2E Fh 14 Pl THREAD WIPER STUD COLLAR 1
24 41728034 S03677001 g WASHER 1
25 41730003 SA5213001 (5 bR A STOP SWITCH ASSY 1
26 417530306 | S55485001 WA Criy B D M5 X 15 BOLT SOCKET (S/P WASHER) M5X 12 2
27 41730059 L AEA PLUGIN A 1
28 41730060 i {EB PLUGIN B 1

42




L. ¥A&3ESE / Tension release mechanism

43



L. fA2k3EE /Tension release mechanism

FFs

AR

SEMHS

HE

No. Part No. Ref. No. T2 NAME OF PARTS Amt. #iE
1 41730004 SA4855001 PN 2% FLRE )V TENSION RELEASE SOLENOID HV 1
2 L02031 017400802 HEREMA X 8 BOLT M4 X8 2
3 02008 028040246 R 2-4 WASHER SPRING 2-4 2
4 W01001 025040236 g 4 WASHER PLAIN M4 2
5 L02071 017401415 BEREMA X 14 BOLT M4 X 14 1
6 N01024 021400306 Vav il $5All! NUT 3 M4 1
7 W01001 025040236 -2 M4 WASHER PLANT M4 1
8 41722020 154599000 HAL Tk 2% 1 2 SOLENOID CUSHION 1
9 41712099 SA6389001 LTk 22 5 AR SETTING PLATE SOLENOID 1
11 41702045 SA3347001 FALRFT TENSION RELEASE BAR 1
12 H05029 048040342 1 BlE4 RETAINING RING E4 1
13 W01009 025050236 5 WASHER PLAIN M5 1
14 41727013 SA3348001 R SPRING COMPRESSION 1
15 41711013 SA3349001 HL Gk o SOLENOID COVER 1
16 417530012 | SA3306001 BIg4T7-3 SHOULDE SCREW 7-3 2
17 41722021 081007070 OJF [ElP7 0 RING P7 2

44




P . ZE[E% & / Air pressure mechanism

45



P. ZE3EE /Air pressure mechanism

=] A= =) =) E=N
o | e | e AT NAUE OF PARTS |

1 61911006 SA8659001 TRER AIR TUBE R 2.5
2 61911006 SA8659002 TRER AIR TUBE R 2.5
3 61911006 SA8660001 TREL AIR TUBE L 2.5
4 61911006 SA8660002 =R L AIR TUBE L 2.5
5 41711010 SA8661001 W2 466505 SPIRAL 650S 2
6 41711015 525664000 HLZE 13, 2 CORD HOLDER 13.2 1
7 41711014 149547000 28 526. 4 CORD HOLDER 6. 4 2
8 417530025 | 0A5401005 | #ZAE (i #F8]) M4 X 10DB SCREW PAN (S/P WASHER) M4 X 10 3
11 41730077 SA5289001 YR ARKV110-4E-3F MANTFOLD3 1
12 41730076 $39116100 FEL I ®KV 1 10—4E SOLENOTID VALVE KV110-4E 2
13 40728003 SA5283001 HAE R STLENCER 2
14 40730024 SA5282001 SRR ATR VALVE 1
15 417530026 | S09228000 sk NIPPLE 1
19 42130096 SA6573001 FENFFHVHKS VALVE VHK3 1
20 407512002 | 153274001 TR B R ET SCREW 3
21 41712106 SA5286101 I B AR SETTING PLATE VALVE 1
23 417530024 | 018503036 BEAEM5 X 30 BOLT SOCKET M5X 30 2
23 N01024 021400306 W2 REM4 NUT 3 M4 2
24 41730022 SA5191001 W Ik 24 VALVE HARNESS X 2 ASSY 1
24 61807021 BERRESY100-30-A CONNECTOR 2
25 40730010 e S SPIRAL TUBE 6
25 40736001 B ek THREADED BUSHING FITTINGS 1
27 417830015 | 032422003 N WOOD SCREW 2
31 41730078 $53982000 FEL B 1) 75 AR SOLENOID VALVE COVER 1

46




Q. BSEMmIEE / Power supply equipment mechanism

47



Q. HEEMW A E /Power supply equipment mechanism

Fs Hs %45 - BE .
No. Part. No. Ref. No. S NAME OF PARTS Amt. wiE
1 41711017 525567000 |HL2k216 CORD HOLDER 16 1
2 41711014 149547000 |JEZ:4R6. 4 CORD HOLDER 6. 4 1
3 41711014 625010000 |JEZHR6. 4 CORD HOLDER 6. 4 5
4 417530025 | 0A5401006 |#24%: (Hr#&pE)M4 X 10DB  [SCREW PAN(S/P WASHER)M4 X 10 7
5 41730851 SA8521001 | s 87 2840 4: 13020  |H-POSITION SENSOR 3020 ASSY 1
6 S04076 062300816 [#24TM3 X8 SCREW PAN M3X8 3
7 4173030800 | SA8521001 |Z24&IF ek 4ift 13020 |SAFETY SWITCH PLATE ASSY 342G 1
8 41712344 SA8523001 [Z2 4 I FKART3020 SAFETY SWITCH PLATE 3020 1
9 41711314 SA5730101 [JFedk s SAFETY SWITCH BASE 1
10 41727302 SA5731001 |FFIcipsE SAFETY SWITCH SPRING 1
11 41711315 SA5732101 [FFRFHA SAFETY SWITCH LEVER 1
12 41730309 SA8524001 |z 4 =dift SAFETY SWITCH ASSY 1
13 417530308 | SA7293001 |HZH: R M3 X 12 SCREW PAN(S/P WASHER) M3 X 12 2
15 417530025 | 0A5401006 |h24% (i #FE) M4 X 10DB  [SCREW PAN(S/P WASHER)M4 X 10 2
16 41711014 149547000 | JEZ:4R6. 4 CORD HOLDER 6. 4 1
17 417530025 | 0A5401006 [#Z4% (44 F8)M4 X 10DB  |SCREW PAN(S/P WASHER)M4 X 10 1
19 41730030 SA8527001 _[{5F IEFF I8 T3020 STOP SWITCH HARNESS 3020 1
20 41730312 SA8528001 |12k ML G Bk H 28 WIPER SOLENOID HARNESS 3020 1
21 41730313 SA3486001 [#h£k350 GROUND WIRE 350 1
22 41730314 SA5433001 [fEHhek GROUND WIRE 1
23 417530025 | 0A5401006 [#Z4% (G744 F8)M4 X 10DB |SCREW PAN(S/P WASHER)M4 X 10 1
24 417530025 | 0A5401006 [#Z4% (344 F8)M4 X 10DB |SCREW PAN(S/P WASHER)M4 X 10 2
25 41730315 SA8532001 [DCX )z 4144 DC-FAN MOTOR ASSY 2
26 41730316 SA8533001 [DCK Lk DC-FAN HARNESS 1
27 417530309 | 0A5403006 |42 (7734 F8) M4 X 30DB _|SCREW PAN(S/P WASHER) M4 X 30 8
28 41711026 554482000 [H1Zk 23 CORD HOLDER 23 1
29 41711026 554482000 [H1Zk 23 CORD HOLDER 23 1
30 417530025 | 0A5401006 [#Z4% (G744 F8) M4 X 10DB |SCREW PAN(S/P WASHER)M4 X 10 2
33 41711319 SA8881001 |[khif%Er QUICK TUBE 1
34 41711009 SA6366001 [#2JiE% 140S SPIRAL TUBE 1

48




;5% 8 / Motor mechanism

S

49



S. k38 /Motor mechanism

=] A= =) =) E=N
R | e | e FHAH NAUE OF PARTS |
1 41730047 780991001 A 20 44CDD-430D MOTOR ASSY CDD-430D 1
2 41730320 3020 4= 48 2210 ELECTRICAL CONTROL BOX 1
3 40931008 HLATL R 2 RUBBER SPACER 4
4 S05088 JEAFEM6 X 45 BOLT SOCKET M6 X 45 4
5 41730070 LEDJT (TD-5) LED LIGHT (TD-5) 1
6 41732180 BLZE & B LA RACK PALLET COMPONENTS 1
7 41532020 Ik CASTERS 4
11 41712108 FER LRI SWITCH MOUNTING BRACKET 1
12 S05048 018401036 FEETMA X 10 BOLT SOCKET M4 X 10 2
13 N01024 021400306 N A BE M4 NUT 3 M4 2

50




T . B FF <X & / Foot switch pedal mechanism

o1



T. B¥RIFXHK AR /Foot switch pedal mechanism

= = = = =
o | e | meiw | NAIE OF PARTS o |
1 41730045 SA6038001 235 BT LA 2-PEDAL FOOT SWITCH SW ASSY 1
2 41727018 $38168001 R SPRING COMPRESSION 10X 30 1
3 41727019 $38170001 L FOOT PEDAL SPRING 2
4 41730046 $36260000 JF5% VX PIN BUTTON MICRO SWITCH VX 3
5 41712115 S38174000 JEIEE AR FOOT PEDAL 2
6 41712116 $38175001 JEV B 4 AR PROTECTION PLATE PEDAL 2
7 41712117 $38176101 FEEAR SPRING PLATE 2

52




3020 LS 46 20 AF-DH-V5 (ELECTRIC CABINET COMPONENTS)

53



3020 3248 -DH-V5/3020 ELECTRIC CONTROL PANEL

e

KRS

N FIAR NAME OF PARTS ¥ EAmt. &iE
0. Part. No.

1 41730557 LR -DH-V5 SUBSTRATE 1
2 41726100 BEAE 1 STUD

3 41730558 Bk -DH-V5 THE FRONT PLATE 1
4 41730559 1 fH-DH-V5 RESTSTANCE 1
5 41726101 12412 STUD

6 41730567 FHL % A 1-DH-V5 CIRCUIT BOARD 1 1
7 41730560 S EZS-DH-V5 RADTATOR 1
8 41726102 12413 STUD

9 41730561 H % 4 25 -DH-V5 COVER 1
10 417504001 24T 1 SCREW

11 41730562 J&i R —DH-V5 THE REAR PANEL 1
12 41730568 FH % A 2-DH-V5 CIRCUIT BOARD 2 1
13 41730563 X[ #1.1.3020-DH-V5 MOTOR (X) 1
14 41730564 Y [f1] B3, 41.3020-DH-V5 MOTOR (Y) 1
15 41730565 717 F H1-DH-V5 MOTOR (2) 1
16 41730555 TR B AL-DH-V5 SOINDLE MOTOR 1
17 41730556 JE P B —DH-V5 PEDAL 1

54




Z . 344 / Accessories

15

62

95



Z M${E/Accessories

Fs Hs %45 - BE .
No. Part. No. Ref. No. S NAME OF PARTS Amt. wiE
1 20131038 S06706001 fik i SILICONE OIL 1
2 41718004 $44633001 }42 O LAN BOBBIN LAN 3
4 40319006 145646019 HLEFDP X 17<#19> NEEDLE DP X 17 4
5 10131004 142443001 1222 7] () SCREW-DRIVER (SMALL) 1
6 10131003 118837001 18222 )] (Ff) SCREW-DRIVER (MIDDLE) 1
7 30131005 107779001 RELHRTF6 X T WRENCH 6 X 7 1
8 30131006 100887001 MFERFEX10 WRENCH 8X 10 1
10 30131007 S07783001 W7sAIRT1.5 HEXAGONAL WRENCH 1.5 1
11 20131046 142002001 7S AR -2 HEXAGONAL WRENCH 2 1
12 30331010 154125001 WS HIRTF2. 5 HEXAGONAL WRENCH 2.5 1
13 30131012 142721001 7S AR T3 HEXAGONAL WRENCH 3 1
14 20131047 118064001 Py 7S R 4 HEXAGONAL, WRENCH 4 1
15 20131056 150335001 S AR F5 HEXAGONAL WRENCH 5 1
16 | 4121208400 | SA4103001 PR B ZHA4ED EYE GUARD SET D 1
28 417530025 | 0A5401005 | ke (5388 M4 X 10DB SCREW PAN (S/P WASHER) M4 X 10 2
30 | 1013100700 | S40574309 2R 280 A 2D THE COTTON STAND ASSY 2DTHF 1
59 11631008 114483002 JH A7 A OILER ASSY 1
60 20131037 $55663001 VHT R 2L A OIL TANK ASSY 1
61 10131002 101572102 1222 7] (Fh) SCREW-DRIVER (MIDDLE) 1
71 20131051 BT FORCEPS 1
72 41712355 B L H W22 7] NEEDLE PLATE SPECIAL SCREWDRIVER 1
73 11411029 ES 2R Qg AR) INJECTOR (GREASE) 1
74 41731001 Vi A MANUAL 1

56




W4 . MtE % E (M) / Attachment set (Option parts)

o7



W4, MB3EE GEWMH) /Attachment set(Option parts)

(O I A B U I T2 NASE OF PARTS o
2 | 41730074 | SA4816001 55K Z8FZ1-N  |FIBER AMP FZ1-N 1
5 S05127 | 62300616 [BE£TM3 X 6 SCREW_PAN M3 X6 2
6 | 41730073 [ SA4819001 | )5 4] 4% % 25PRD—{FIBER PRD-410 1
7 | 41712115 | SA5194001 |45 B 22 [ 52 #k SENSOR SETTING PLATE 1
8 | 417513301 | SA8597001 |HEH#EM5 X 12 BOLT SOCKETM5 X 12 1
9 | 41711014 | 149547000 | )& . 326. 4 CORD HOLDER 6. 4 1
10 | 417530025 | 0A5401006 [#24% Cify #4J8) M4 X 10]SCREW PAN(S/P WASHER)M4 X 10 | 1
11 | 41712635 o 2 2EDX ARM THREAD GUIDE DX 1

58




W5 . SMER)2EE / External work clamp mechanism

59



W5. APEBEEE /External work clamp mechanism

g = = B
FN?O# Paf::l’;o. fjﬁﬁo? s NAME OF PARTS Am‘gE it
1 42230821 SMLCT2B16-30D ATR CYLINDER CJ2B16-30D 1
2 40736004 AL Bk (BBZM5)|ADJUSTABLE PIPE JOINT 2
3 401738 42201821 |41 GUIDE ROT SEAT 1
5 401740 42202821 |FFFC GUIDE ROT C 1
6 401737 42209831 |IKBhHR DRIVE PLATE 1
7 S05127 62300616 |#ZETM3 X6 SCREW PAN M3 X6 1
8 N01017 021500216 |75 FRUEEEMS NUT 2 M5 2
9 41728028 | 146354002 |#E5 WASHER PLAIN 5 1
10 401743 42209837 | MAEREE AR PEN DEVICE MOUNTING PLATE 1
11 S05048 018401036 [WZH#4M4X 10 BOLT SOCKET M4 X 10 2
12 505052 PEAEM3 X 10 BOLT SOCKET M3 X 10 4
13 41711005 | S36475000 |B24%TM5 SCREW M5 2
14 401735 42211811 |3 GUIDE BUSHING 1
15 401734 42209817 | 28 22 iR PEN RACK 1
16 42231815 M PEN 1
17 40527015 i SPRING 1
18 401739 42208821 | p SET SCREW COLLAR 1
19 505048 018401036 |WZ#4M4X 10 BOLT SOCKET M4 X 10 2
31 | 417S15003 | S23849001 |BE%TM4X 12 SCREW M4 X 12 4
32 401614 AL 5 ARA ATR CYLINDER FIXING PLATE A 1
33 42230822 SHLCQ2B12-15D AIR CYLINDER CQ2B12-15D 1
34 S05048 018401036 |WZ#4M4X 10 BOLT SOCKET M4 X 10 2
35 40736048 B A B SMB STRATIGHT PIPE JOINT M5 2
36 401742 42201822 | SATZ4 GUIDE ROT FRAME 1
37 505010 018401236 |WZH4M4X 12 BOLT SOCKET M4 X 12 2
38 42226508 401741 | SHTD GUIDE ROT D 2
39 401733 42209816 |BEEEH CONNECTING BLOCK 1
40 S05127 62300616 |#ZETM3 X6 SCREW PAN M3 X6 1
41 401615 42216811 | K HEJHIA WORK CLAMP A 1
42 S09019 012500536 |W2%IM5X5 SET SCREW SOCKET (FT) M5X5 2
43 12912327 HLZR ] 5 WIRE CLIP 1
44 | 417S30025 | 0A5401006 W24 CifF#pE) M4 X 10DB |SCREW PAN (S/P_WASHER) M4 X 10 1

60




Ga . T#E—¥ % / Gauge parts list

EH) I Presser foot

A/ S42843-001

*

B / S42844-001

C /S42845-001

D / S42846-001

N $5.5

e

], ¢3

B o

T 96

F /1 157237-001

G /158592-001

. $2.5

B ets

T‘v

J

e

-
2%:
5 3

o

A-CUT / S40214-001

B-L / S49448-001

XA/ S42849-101

H/ SA4811-001

Ffles

B o2

J

W

(=)

1|55

e

. $5.5

B

$t7L#% I Needle hole plate

2.4 C0.4 / SA3336-101

2.2/ SA5221-001

3.0 C1.5/ SA5222-101

1.6/ SA7191-001

=d

b4

$2.4
J—'—_{Z.g

VA * iESHARETHY

The * symbol is for Standard parts.

61




Ga. LI E—%izK/Gauge parts list

== =] = =
5| aRfs 5% F B Ref. No. TR NAME OF PARTS B &
No. Part No. Amt.
1 41716001 A/S42843001 [ JEIA WORK CLAMP A 1
2 B/S42844001 rp % 4B WORK CLAMP B 1
3 C/S42845001 o & JHIC WORK CLAMP C 1
4 41716004 D/S42846001 & JEID WORK CLAMP D 1
5 £/S42847001 b & JHIE WORK CLAMP E 1
6 41716021 F/157237001 rh [ JEIR WORK CLAMP F 1
7 G/157592001 1 R I WORK CLAMP G 1
8 41716010 J/542848001 o WORK CLAMP J 1
9 A-CUT/S40214001 1 JEIA WORK CLAMP A—CUT 1
10 B-1./549448001 b JEIA WORK CLAMP B-L 1
11 XA/S42849101 b % A WORK CLAMP XA 1
12 41716003 H/SA4811001 rh & JEIH WORK CLAMP H 1
13 41712094 | 2.4C0.4/SA3336001 AR 2.4 NEEDLE HOLE PLATE &2.4 1
14 41715002 2.0/SA5221001 R ¢ 2.0 NEEDLE HOLE PLATE $2.0 1
15 41715005 3. 0C1. 5/SA5222001 LR ¢ 3.0 NEEDLE HOLE PLATE &3.0 1
16 1. 6/SA7191001 AR ¢ 1.6 NEEDLE HOLE PLATE & 1.6 2

62




	页面提取自－页面提取自－6040，10040说明书1-10
	7-342G-B
	8-342G-B
	页面提取自－页面提取自－6040，10040说明书-13-28
	21-342G-E
	22-342G-E
	页面提取自－页面提取自－6040，10040说明书-31-64



